
           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP PCL 320 / 320S / 400
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

94
3-

00
09

9-
2 

   
11

/0
3 

   
 P

C
L 

R
an

ge
   

  P
ag

e 
1 

of
 2 4

41

52

1

4

45

3
8

10

9

11
7 13

15

18

19

2021

19

22

23 - 23T
3

45

24

36

27

27
28

26

29

33

34

32

3130

39 40

3

42

434
3 25

44

3

25

24

17

3

2

35

5

16

28

25

46 47

48
49A/49B

4

41

50A/50B/
50C

14

12 - 12F

53

54 55

56

24

3

57

HEWDEN STEWART BELT GUARD ATTACHMENT

51

*



Be
lle

 G
ro

up
 re

se
rv

es
 th

e 
rig

ht
 to

 a
lte

r d
et

ai
ls

 a
nd

 s
pe

ci
fic

at
io

n 
w

ith
ou

t n
ot

ic
e

           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP PCL 320 / 320S / 400
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

ITEM PART
NUMBER(1) NUMBER(2) DESCRIPTION(3)

1 20/0036 ENGINE (HONDA GX100)
2 7/8047 SET SCREW (M8 X 40)
3 4/8003 WASHER (M8 SPRING)
4 4/8006 WASHER (M8)
5 943/10600 BACK PLATE
7 21/0136 CLUTCH
8 06.8.113 KEY
9 11.0.061 DRIVE BELT
10 4/6014 WASHER
11 7/6038 SET SCREW (1/4” UNF X 3/4” LONG)
12 943/10700 HANDLE & AV BUSHES (ORANGE)

12A 943/10800 HANDLE & AV BUSHES  (BLUE)
12B 943/10900 HANDLE & AV BUSHES  (A-PLANT GREEN)
12C 943/11000 HANDLE & AV BUSHES  (H-BUSH GREEN)
12D 943/11100 HANDLE & AV BUSHES  (McN GREEN)
12E 943/11200 HANDLE & AV BUSHES  (RED)
12F 943/11300 HANDLE & AV BUSHES  (YELLOW)
13 8/14006 NUT (M14 NYLOC)
14 21.0.187 BUSH ANTI VIBRATION
15 151.0.019 PIVOT BOLT
16 943/10300 BED PLATE
17 151.0.161 PLATE ENGINE CLAMP
18 4/1004 WASHER (M10)
19 4/1003 WASHER (M10 SPRING)
20 7/10013 SET SCREW (M10 X 16)
21 8/10003 NUT (M10)
22 21.0.292 ANTI VIBRATION MOUNT
23 943/11400 BELT GUARD PCL 320 (ORANGE)

23A 943/11500 BELT GUARD PCL 320  (BLUE)
23B 943/11600 BELT GUARD PCL 320 (A-PLANT GREEN)
23C 943/11700 BELT GUARD PCL 320 (H-BUSH GREEN)
23D 943/11800 BELT GUARD  PCL 320 (McN GREEN)
23E 943/11900 BELT GUARD PCL 320  (RED)
23F 943/12000 BELT GUARD  PCL 320 (YELLOW)
23G 943/12100 BELT GUARD PCL 320S (ORANGE)
23H 943/12200 BELT GUARD PCL 320S  (BLUE)
23I 943/12300 BELT GUARD PCL 320S (A-PLANT GREEN)
23J 943/12400 BELT GUARD PCL 320S (H-BUSH GREEN)
23K 943/12500 BELT GUARD  PCL 320S (McN GREEN)
23L 943/12600 BELT GUARD PCL 320S  (RED)
23M 943/12700 BELT GUARD  PCL 320S  (YELLOW)
23N 943/12800 BELT GUARD PCL 400  (ORANGE)
23O 943/12900 BELT GUARD PCL 400  (BLUE)
23P 943/13000 BELT GUARD PCL 400  (A-PLANT GREEN)
23Q 943/13100 BELT GUARD PCL 400  (H-BUSH GREEN)
23R 943/13200 BELT GUARD  PCL  400 (McN GREEN)
23S 943/13300 BELT GUARD PCL 400  (RED)
23T 943/13400 BELT GUARD  PCL  400  (YELLOW)
24 4/8008 WASHER (M8 REPAIR)
25 7/8012 SET SCREW (M8 X 25)
26 77.0.016 BEARING COVER ‘B’
27 943/99904 GASKET
28 12.1.057 BEARING
29 153.0.037 SHAFT
30 943/99903 WEIGHT
31 05.3.067 WASHER (M10 NORDLOCK)
32 7/1004 CAP SCREW (M10 X 35)
33 06.3.035 KEY M8 X 7
34 14.0.002 OIL PLUG (1/2” BSP)
35 5/0020 BONDED SEAL (1/2” BSP)
36 943/10000 BASE PLATE (PCL 320)
37 943/10100 BASE PLATE (PCL 320S)
38 943/10200 BASE PLATE (PCL 400)
39 15.0.196 OIL SEAL
40 77.0.015 BEARING COVER
41 8/8008 NUT (M8 NYLOC)
42 943/99901 PULLEY
43 77.0.142 WASHER
44 943/99902 PLATE GUARD
45 7/8011 SET SCREW (M8 X 20)
46 OPP-01-DIO PAVING PAD KIT PCL 320
47 OPP-02-DIO PAVING PAD KIT PCL 400

ITEM PART
NUMBER(1) NUMBER(2) DESCRIPTION(3)

48 00.0.860 COACH BOLT M8X30
49A 943/99907 PLATE CLAMP PAVING PAD PCL 320
49B 943/99908 PLATE CLAMP PAVING PAD PCL 400
50A 943/99906 PAVING PAD PCL 320
50B 943/99905 PAVING PAD PCL 400
50C 943/99913 PAVING PAD PCL 320S
51 4/6011 WASHER WASHER SPRING 1/4” BZP
52 05.7.012 SEALING WASHER OIL LEVEL
53 943/99911 BOSS SPACER
54 943/99910 PLATE LOGO BACKPLATE
55 943/99909 PLATE HEWDEN STEWART LOGO
56 7/8009 SETSCREW (M8X30)
57 OPP-15-DIO PAVING PAD KIT PCL 320S

*  THESE 3 FASTENERS TO BE SUPPLIED AS A KIT


